
Proposal to the City of Napa for 

DESIGN-BUILD SERVICES FOR THE 
REPLACEMENT OF HILLCREST AND 
SILVERADO PUMP STATIONS
 
May 9, 2019

ATTACHMENT 5

Page 1 of 104



A. TRANSMITTAL LETTER 

B. BUSINESS INFORMATION

C.  STATEMENT OF QUALIFICATIONS AND EXPERIENCE

 BUSINESS ENTITY

 LICENSING AND QUALIFICATIONS

	 GENERAL	DESIGN-BUILD	EXPERIENCE

 ENGINEERING EXPERIENCE

 CONSTRUCTION EXPERIENCE

 PROJECT MANAGEMENT EXPERIENCE

 SAFETY EXPERIENCE 

 REFERENCES 

D.  SUMMARY OF SUBCONSULTANTS/

SUBCONTRACTORS

E.  PROJECT UNDERSTANDING AND APPROACH

F. QUALITY ASSURANCE/QUALITY CONTROL

G. PROJECT SCHEDULE

H. EXCEPTIONS TO SCOPE OF WORK

I. EXCEPTIONS TO TERMS OF AGREEMENT

J.  COST PROPOSAL

[...]
associated yard piping.  The well included sodium hypochlorite 
disinfection design. 

ATTACHMENT 5

Page 71 of 104



       67MAY 9, 2019

CITY OF NAPA WATER DIVISION - HILLCREST AND SILVERADO PUMP STATION

Chad R.  Coleman, P.E.   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  P a g e  6  

1358 Blue Oaks Boulevard, Suite 200, Roseville, CA 95678 – 916-791-1188 
 

 

South Stockton Water Transmission Mains, City of Stockton, CA: 
Project Engineer responsible to create contract documents for design-
build teams to use in bidding. The project included construction of 
8,000-feet of 16-inch transmission pipe and 4,800-feet of 24-inch 
transmission pipe. 

Broadway Water Line Relocation, Sacramento, CA: Project Engineer 
responsible for design 2,000 feet of 8-inch water distribution main that 
was to be relocated as part of a larger reconstruction of Broadway 
Avenue. 

Water Line Replacements, Arcade Water District, Sacramento, CA: 
Project Engineer responsible for design management and construction 
support for 30,000 feet of 8-inch and16-inch water line replacements for 
approximately 530 customer service connections. 

Water Supply, Storage and Distribution System Improvements, 
Roswell Water User’s Cooperative, Roswell, ID: Project Engineer for 
design of a new 200-gpm water well with submersible pump, a new 
167,000-gallon welded steel reservoir, approximately 9,000 feet of 
distribution system, and 41 water services for the community of Roswell. 

New Water Meters, Wells, and Water Storage Tank, Mores Creek 
Rim Ranch Water District, ID: Project Engineer for design and 
construction of water system improvements in a three-phase project: 
meters for each connection,  two new 20-gpm wells drilled in hard rock 
formation using air rotary rigs, and a new 32,000-gallon bolted steel 
reservoir. 

Dumbarton Force Main Pipeline, City of Newark: Principal in Charge 
responsible for the planning, and pre-design of a twin 33-inch sewer 
force main pipeline facility. The pipeline was to be relocated to 
accommodate new development. The project required design of 
approximately 10,000-feet pipeline across very poor soils with provisions 
for manned and unmanned access. 

Vineyards NPW Pipeline, City of Brentwood, CA:  Project Manager 
leading conceptual level investigations of the conversion of a 24-inch 
steel PG&E gas pipeline for use as a non-potable water pipeline. The first 
phase of the project will connect the Roddy Ranch Pump Station site to 
the Vineyards development. The project has included modeling to size 
the required pipeline as well as the investigation of multiple construction 
methods for the most efficient utilization of the steel pipeline as well as 
other facilities already constructed and in place. This is a current 
conceptual investigation project that will develop into design of the new 
NPW pipeline as soon as pipeline ownership and right-of-way issues are 
resolved. 

Tuolumne City Sanitary District Sewer Capacity Analysis, 

ATTACHMENT 5

Page 72 of 104



       68MAY 9, 2019

CITY OF NAPA WATER DIVISION - HILLCREST AND SILVERADO PUMP STATION

Chad R.  Coleman, P.E.   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  P a g e  7  

1358 Blue Oaks Boulevard, Suite 200, Roseville, CA 95678 – 916-791-1188 
 

Tuolumne, CA:  Acting as the District Engineer for the Tuolumne City 
Sanitary District, Coleman Engineering provided a capacity analysis of a 
major portion of the trunk sewer collection system in response to a 
request for service from a new hotel.  The existing sewer collection 
system was flat and in poor conditions.  After calibrating the model to 
accurately reflect existing conditions, we projected new flows onto 
several different improved pipe alignments.  After analyzing the results, 
an improvement project was recommended to be required prior to 
extending an offer of service to the new hotel. 

WWTP Disposal Sprayfield Improvements, Tuolumne City Sanitary 
District, CA:  Project Manager for the analysis and upgrades to the 
Wastewater Disposal Sprayfield used to dispose of treated wastewater 
from the Tuolumne City Sanitary District WWTP. The sprayfield had fallen 
out of compliance with operating permit conditions over the years. 
Regional Board regulators had visited the site and required costly 
upgrades. Chad negotiated with the Board staff to approve and 
implement alternative improvements that would bring the sprayfield into 
compliance at a much more economical cost. 

Phase 3 Wastewater Treatment Plant Upgrades, Tuolumne City 
Sanitary District, CA:  As District Engineer, Chad managed all facets of 
this 0.35 mgd wastewater treatment plant upgrade project including 
coordination with multiple funding agencies, negotiations with Regional 
Board permitting staff, coordination with all sub-consultants, and design 
of the improvements.  Major improvements included in this phase of the 
project included: 

• Influent Alkalinity Adjustment Facility 
• Sludge Storage Lagoon Improvements 
• Sludge Dewatering Improvements 
• Disinfection System Improvements 
• Automation of DO controls in the aeration basin 
• Addition of SCADA controls 
• Design of an Office/Shop Building 
• Site Grading and Paving design 
• Improvements to the disposal sprayfield 

 
 

ATTACHMENT 5

Page 73 of 104



       69MAY 9, 2019

CITY OF NAPA WATER DIVISION - HILLCREST AND SILVERADO PUMP STATION

 

1358 Blue Oaks Boulevard, Suite 200, Roseville, CA 95678 – 916-791-1188 

Simon N Gray, P.E. 
Design Project Manager 

Education 

BSc (Eng.) (Hons), Civil Engineering, 
Imperial College of Science and 
Technology, University of London, 
United Kingdom 

Certificate in Business Administration, 
Hong Kong Management Association 
/ Wolsey Hall, Oxford, United 
Kingdom, 

Leadership Course, Ashridge Business 
School, Ashridge, United Kingdom 

Registrations 

Professional Engineer # 60311, CA 

Professional Engineer # 51959, WA 

Chartered Engineer # 45101217, 
United Kingdom 

Fellow, Institution of Civil Engineers, 
United Kingdom 

Professional Affiliations 

American Water Works Association 

Water Environment Federation 

Sacramento Area Water  
Works Association 

Mountain Counties Water  
Resources Association 

California Water Environment 
Association 

 

Simon has 35 years of varied and broad-based technical and managerial 
experience covering all aspects of project implementation. His career is 
well balanced, and includes planning studies, condition assessment, 
design, contracting, project and construction management in the United 
States and abroad. This extensive experience also includes successful 
management of multi-discipline ‘fast-track’ design build projects with 
particular emphasis on constructability and design–construction 
coordination.  

Simon has worked on multi-million-dollar programs as well as on small-
scale projects for municipalities and rural communities.  He also has 
heavy civil engineering experience beyond water engineering that 
includes roads, bridges, power stations, buildings, and airports.  

  

Selected Project Experience 
Atherton Drive Water Storage Tank and Booster Pump Station, 
Manteca, CA: Design Project Manager. Simon was the design phase 
project manager for this fast-track $5.3 million design build project 
comprising a 3.6-million-gallon capacity welded steel storage tank, a 
dedicated booster pump station with five 150-hp pumps, piping, and on-
site standby power generation. Site improvements, along with water 
distribution improvements necessary to complete the tank and pump 
station, were included. The site layout is designed to facilitate future well 
and a wellhead treatment system. 

Point Lisas Seawater Reverse Osmosis (SWRO) Desalination Plant, 
Ionics, Trinidad, West Indies: Senior Construction Manager.  The $120 
million, 32 mgd plant is the largest seawater desalination plant currently 
operating in the Western Hemisphere.  Facilities include a major seawater 
intake pump station; 15,000 linear feet of 42-inch HDPE inlet and outfall 
pipelines; flocculation / sedimentation tanks and sand filtration basins 
designed to an ultimate 80 mgd capacity; a two-pass seawater reverse 
osmosis membrane plant; a major electrical substation; solids treatment; 
pump stations; chemical storage facilities; and yard piping and conduit.  
Simon was responsible for overall construction management, including 
civil engineering construction and installation and commissioning of 
mechanical / electrical / instrumentation and control facilities.  He was 
also responsible for day-to-day resolution of design and construction 
questions for the design build contractor GEC Ionics.  

ATTACHMENT 5

Page 74 of 104



       70MAY 9, 2019

CITY OF NAPA WATER DIVISION - HILLCREST AND SILVERADO PUMP STATION

Simon N. Gray,  P.E.   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  P a g e  2  

1358 Blue Oaks Boulevard, Suite 200, Roseville, CA 95678 – 916-791-1188 
 

Strategic Sewage Disposal Scheme Stage 1, Upgrade of Existing 
Preliminary Treatment Works Contract, Hong Kong Government, 
Hong Kong: Project Manager.  The ‘fast track’ design build contract 
involved the design and construction of improvements to seven existing 
preliminary treatment plants around Victoria Harbour, Hong Kong.  
Improvements included upgraded inlet pumping stations, coarse and fine 
screen installations, and grit removal facilities.  Contract value was $120 
million.  Simon was responsible for leading a 35-member strong multi-
discipline design team that included geotechnical, mechanical, civil, 
electrical, building services and control engineers for an EPC client-
contractor.  He carried out constructability reviews in line with the 
contractor’s chosen methods of working, and for design–construction 
coordination.  In addition, he implemented a Quality Assurance System 
for the project to ISO 9000 series standards. 

Strategic Sewage Disposal Scheme Stage 1, Chemical Dosing 
Facilities Contract, Hong Kong Government, Hong Kong: Project 
Manager.  A chemical dosing facility building with an associated tank 
farm was constructed on Stonecutter’s Island, Hong Kong to provide 
ferric chloride dosing facilities to the 450 mgd Stonecutters Island 
WWTP.  The three-story building houses polymer tanks, pumps, 
pipelines, chemical storage facilities, and electrical and control 
equipment.  The design build contract value was $18 million.  Simon led 
a multi-discipline design team that included geotechnical, mechanical, 
civil, electrical, building services and control engineers, and architects for 
an EPC client-contractor.  He was also responsible for constructability 
reviews in line with the contractor’s chosen methods of working, and for 
design–construction coordination. 

Ting Kau Bridge, Hong Kong Government, Hong Kong: Design 
Project Coordinator and Deputy Project Manager.  The Ting Kau Bridge is 
major cable-stayed road bridge spanning 3,900 feet across the Rambler 
Channel between Tsing Yi Island and Ting Kau in the New Territories, 
Hong Kong.  The bridge has three 650 feet tall towers.  The design build 
contract value was $220 million. Simon was responsible for liaison and 
co-ordination between structural, geotechnical, mechanical, and 
electrical, and environmental engineering design teams as part of this 
‘fast track’ design build contract.  He coordinated technical design 
aspects and information to ensure compatibility across project interfaces 
and with the EPC client-contractor’s requirements. Simon also 
coordinated complex technical issues, in particular ship impact protection 
to the bridge tower bases. 

Eureka Street Bridge, City of Sutter Creek, Amador County, CA: 
Project Manager.  A Core-10 weathered steel bridge was chosen to 
replace Sutter Creek’s old wooden bridge that was washed away during 
floods in the winter of 1997. Simon completed the design of replacement 
abutments and supervised their construction, checked the steel bridge 

ATTACHMENT 5

Page 75 of 104



       71MAY 9, 2019

CITY OF NAPA WATER DIVISION - HILLCREST AND SILVERADO PUMP STATION

Simon N. Gray,  P.E.   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  P a g e  3  

1358 Blue Oaks Boulevard, Suite 200, Roseville, CA 95678 – 916-791-1188 
 

design for the City Engineer, and managed the bridge’s installation under 
a design build contract. 

Upper Mountain View Pressure Zone Improvements Project, City 
of Shelton, WA: Project Manager. Simon was the design and 
construction phase project manager for this fast-track project that 
includes construction of a 400,000-gallon elevated water storage tank, 
yard piping reconfigurations, well and well pump evaluations and 
upgrades, a 1-million-gallon welded steel ground level reservoir, a 
booster pump station, over 10,000 linear feet of 12-inch and 16-inch 
diameter transmission mains, and pressure reducing valve stations.  The 
project included local agency permitting, environmental mitigation for 
loss of potential Pocket Gopher habitat (a threatened species), 
constraints from FAA-controlled air space and compliance with funding 
agency procedures and requirements. Four jack and bore connections 
were also required for road and stream crossings. 

City of Ukiah Recycled Water Project, Phases 1-3, Ukiah, CA: Project 
Manager. Responsible for fast-track final design of this $22 million 
project comprising a 66-MG lined open storage reservoir, 3000-gpm 
vertical turbine pump station, over 30,000 feet of 16- and 12-inch 
diameter PVC pipelines, and jack-and-bore crossings of creeks, roads, 
and railroads. Also performed technical review and supervised 
geotechnical investigation, topographical mapping, permitting, and 
right-of-way acquisition activities. Assisted in completing State Revolving 
Fund funding and regulatory agency approvals. Responsible for an 
associated water balance/zero liquid discharge modeling study to 
confirm storage requirements and a nitrogen balance study. As an 
extension to the project, Simon was also responsible for preliminary and 
final design of replacement chlorine contact basins at the City’s 
wastewater treatment plant. 

Sump 55 Pump Station, City of Sacramento, CA: Project Manager.  
An existing wet well / dry well wastewater station was replaced by a new 
11 mgd submersible facility.  Simon was responsible as the project 
manager for the preliminary and final design, and the preparation of bid 
documents.  He also resolved differences between Sacramento Regional 
County Sanitation District and City staff (who now operate the station) 
over choice of station type (wet well / dry well vs. submersible).  He 
carried out extensive coordination between City and County agencies, 
and architectural and landscaping sub-consultants to provide a facility to 
suit its surroundings in a public park.  

Upper Northwest Interceptor Section 8 - Van Maren Pumping 
Station, Sacramento Regional County Sanitation District, 
Sacramento, CA: Construction Manager.  The $12 million contract 
included construction of 40 million gallons per day (mgd) submersible 
wastewater pump station and an associated operations and standby 
generator building on a constricted urban site.  The project also included 

ATTACHMENT 5

Page 76 of 104



       72MAY 9, 2019

CITY OF NAPA WATER DIVISION - HILLCREST AND SILVERADO PUMP STATION

Simon N. Gray,  P.E.   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  P a g e  4  